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PRODUCT DESCRIPTION . LENGTH =~ [~ Net Wt.
STAINLESS STEFL FLAT BARS [HRAP] - Ordered. Actual ‘ B
[CONDITION -1 _ S S 48-53Mirs. .| 43-53Mus, | 'mﬁ K?’“-
‘Aﬂicle NoJ ftem Heat Material/(;;rade Size ' " Toleranice - - : Prdéess Rél—ll'e - N
- Na. No. | - | mm . T o
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Test Method - EN 100021, =~ - e " Test Method = DINENISO 1481
: ‘ - = .| - Hardmness e L .
Specified Proof Strength Tensile Strength Elongation after Reducﬁnn ENISO | _?hafpy (V‘;OI;:[:;:I 'II":;{(me) at -
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1. Condition : 1D {Hot Rolled, Shot-Blasted and Pickled) -~ - = . I 3 Sulutmn annealed at 1050 °C .
3. PMT test done 100% & found Satisfactory.. . . s - B 4. The matenal is fully kllled and calcmm treated
5. Material is free from radio-active contamination, I RO :
6. Intergranular Corrosion test carried it as per EN[ISO 3651-2-1998 (Test method A} fnund sahsfactory
7. Micro structure reveals- equiaxed grams of Austemte & ftee from carb1de Preﬂpit&non ‘ _ T
s, The material conforms to'EN 11)088-5 2009, EN19272-2003 ASTM A276—13 & AD ZODD W'Z,IW’JD Speﬂflcatmn
9. Addmonally requirenient meets to DIN 1017 and EN 10058 speclfmahons - .
10, Appoved acc. to AD 2000-Merkblatt WO and certified acc. to PED (97/23/EC) by Certl.fn:ahon Body for I’ressure Equxpment of -
TUV NORD Systems (notified body, reg. no. 0045) ] . :
" |11 Location of sample of f centre, Direction - Longﬂudmal,Test l‘emp RoomTemp Shape ofTestPlece Flat. . S
. Ji2.Marking details - LompanyLugo, Size, Grade & Heat No. : R _ ‘ _ B -
s 13: The matcr[al is manufactured/me[t in Chandan Steel Mill and is of Indian 0:1gm ) S :
|BUNDLENOQ.:  17&18 . _ T 7 COLOUR : WHITE m N
Tntended use ; Building constraction or civil engineering.- - S ' o ' S 0o
" Regulated substance : No perfarmance determined. - -
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